\g@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Appendix E

Spurious Emission at Antenna

Terminal
According to FCC Part 2.1051 & 27.53
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‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

TM1
Channel 25

® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -35.95 dBm

Re f 35 dBm Att 55 dB SWT 145 ms 9.000000000 kH=z
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FCC Test Report of HUAWEI M920
FCC ID: QISM920

Security Level: Public

@

*RBW 10 kHz Marker 1

* VBW 30 kHz

[T1

-30.52 dBm

Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kH=z
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1
*VBW 3 MHz 26.31 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.694166667 GHz
Offget 10{1 dB
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Huawel FCC ID: QISM920 Security Level: Public

Channel 450

® * RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -35.08 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 2.389423077 kHz
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -29.32 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
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Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 27.21 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.726169872 GHz
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Huawel FCC ID: QISM920 Security Level: Public

Channel 875

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -34.38 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 9.451923077 kHz
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -29.27 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
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Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 27.15 dBm
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Huawel FCC ID: QISM920 Security Level: Public

TM3

Channel 25
® * RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz —-33.74 dBm
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -29.93 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz
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Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.20 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.694166667 GHz
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Huawel FCC ID: QISM920 Security Level: Public
Channel 450
® * RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -34.19 dBm
Re f 35 dBm Att 55 dB SWT 145 ms 10.807692308 kHz
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -30.34 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
Offget 9.9 dB
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
/8> *RBW 1 MHz Marker 1 [T1
* VBW 3 MHz 26.21 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.726169872 GHz
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Huawel FCC ID: QISM920 Security Level: Public
Channel 875
® * RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -35.08 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 9.903846154 kHz
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FCC Test Report of HUAWEI M920

HuAawel FCC ID: QISM920 Security Level: Public
/%> *RBW 10 kHz Marker 1 [T1
*VBW 30 kHz —-30.52 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kH=z
Offget 9. dB
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Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.27 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.726169872 GHz
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‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

EVDO subtype 0

Channel 25
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -33.92 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 9.000000000 kH=z
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -30.22 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1
* VBW 3 MHz 26.80 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.694166667 GHz
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Huawel FCC ID: QISM920 Security Level: Public
Channel 450
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -33.74 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 9.451923077 kHz
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -29.11 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1
* VBW 3 MHz 26.29 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.726169872 GHz
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Huawel FCC ID: QISM920 Security Level: Public

Channel 875

® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -34.38 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 10.129807692 kHz
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -28.80 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
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Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1
* VBW 3 MHz 26.18 dBm
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Huawel FCC ID: QISM920 Security Level: Public

EVDO subtype 2

Modulation: BPSK

Channel 25
® * RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -33.92 dBm
Re f 35 dBm Att 55 dB SWT 145 ms 9.000000000 kH=z
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
/% *RBW 10 kHz Marker 1 [Tl
* VBW 30 kHz -29.87 dBm
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Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
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Huawel FCC ID: QISM920 Security Level: Public

Channel 450

® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -35.08 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 10.807692308 kHz
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -31.56 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz
Offget 9.9 dB
—30
| » |
-20
1 xx]
LVL
—10

D1 -13 Bm

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 8.NOV.2011 23:57:53

Report No: Confidential Information of Huawei. No Page33, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
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Huawel FCC ID: QISM920 Security Level: Public
Channel 875
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -34.67 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 1.485576923 kHz
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -29.53 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1
* VBW 3 MHz 27.75 dBm
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Huawel FCC ID: QISM920 Security Level: Public

Modulation: QPSK

Channel 25
® * RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -35.61 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 9.451923077 kHz
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -31.09 dBm
Re f 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
Offget 9. dB
—30
[ 2 |
-20
aa x|
LVL
—10
—0
F-10
D1 -13 Bm
—-20 3DB
—-50
—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 8.NOV.2011 23:59:02
Report No: Confidential Information of Huawei. No Page39, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 27.20 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.694166667 GHz
Offget 10]1 dB
30 L
A 4
-20
LVL
—10
-0
—-10
D1 -13 diBm
20 ’[\w"v' j et
e QIR PN R T T T Y 308

—-30
—-4a0
—-50
--60
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 8.NOV.2011 23:59:28

Report No: Confidential Information of Huawei. No Page40, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\\!@ FCC Test Report of HUAWEI M920

-

Huawel FCC ID: QISM920 Security Level: Public

Channel 450

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -34.67 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 9.000000000 kHz
Offjget 9.9 dB
—30
[ 2|
1 PK] —20
—10
—0
—-10
D1 -13 {JBm
20 3DB
—-30
MWI@W‘W@WW e A A
—-50
[—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 8.NOV.2011 23:58:44
Report No: Confidential Information of Huawei. No Page4l, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -31.22 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz
Offget 9.9 dB
—30
| » |
-20
1 xx]
LVL
—10
—0
—-10
D1 -13 {Bm
—-20

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 8.NOV.2011 23:59:10

Report No: Confidential Information of Huawei. No Page42, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1
*VBW 3 MHz 27.81 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.726169872 GHz
Offget 10{1 dB
-30 i
-20
LVL
10
-o
--10
D1 -13 {Bm
20 ] s T e paiitamdtted ..
30
——40
50
60
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 8.NOV.2011 23:59:36

Report No: Confidential Information of Huawei. No Page43, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\\!@ FCC Test Report of HUAWEI M920

-

Huawel FCC ID: QISM920 Security Level: Public
Channel 875
® * RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -32.89 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 9.000000000 kH=z
Offget 9.9 dB
—30
[ 2|
1 PK] —20
LVL
—10
—0
—-10

D1 -13 {Bm

—-20

Wf%ww%ﬁmwww AN

—-50

—-60

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 8.NOV.2011 23:58:53

Report No: Confidential Information of Huawei. No Page44, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® * RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -30.52 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
Offget 9.9 dB
30
| » |
-20
1 xx]
LVL
—10
-0
—-10

D1 -13 Bm

—-20

—-50

—-60

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 8.NOV.2011 23:59:19

Report No: Confidential Information of Huawei. No Page45, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
/% *RBW 1 MHz Marker 1 [T1
* VBW 3 MHz 27.38 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.726169872 GHz
Offget 10]1 dB
30 .
A\ 4
-20
LVL
—10
-0
—-10
D1 -13 diBm
—-30
—-4a0
—-50
--60
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 8.NOV.2011 23:59:45

Report No: Confidential Information of Huawei. No Page46, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\\!@ FCC Test Report of HUAWEI M920

-

Huawel FCC ID: QISM920 Security Level: Public

Modulation: 8PSK

Channel 25
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -34.87 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 9.677884615 kHz
Offdet 9.9 dB
—30
=
1 PK] —20
—10
—0
—-10
D1 -13 {dBm
20 3DB
I—BO
P r
—-4
Wit " ﬂfﬁﬁm‘fw WNWWWMM
—-50
[—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 8.NOV.2011 23:59:53
Report No: Confidential Information of Huawei. No Page47, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -29.48 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz
Offget 9.9 dB
—30
| » |
-20
1 xx]
LVL
—10
—0
—-10
D1 -13 {Bm
—-20

—-50

—-60

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 9.NOV.2011 00:00:19

Report No: Confidential Information of Huawei. No Page48, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1
* VBW 3 MHz 27.53 dBm
Re f 35 dBm Att 50 dB SWT 115 ms 1.694166667 GHz
Offget 10J1 dB
—30 ‘l'
[ 5 |
20
a5
LVL
—10
—0
F-10
D1 -13 Bm
3DB
—-30
—-40
—-50
—-60
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 9.NOV.2011 00:00:45
Report No: Confidential Information of Huawei. No Page49, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Channel 450

® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -35.08 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 9.000000000 kHz

Offget 9.9 dB

—30

1 PK] —20

—10

—-10

b1 -13 d4¢iBm

—-20

—-50

—-60

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 00:00:02

Report No: Confidential Information of Huawei. No Page50, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -29.43 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
Offget 9.9 dB
—30
| » |
-20
1 xx]
LVL
—10
—0
—-10
D1 -13 {Bm
—-20

—-50

—-60

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 9.NOV.2011 00:00:28

Report No: Confidential Information of Huawei. No Page51, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.71 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.726169872 GHz
Offget 10]1 dB
30
¥ | » |
-20
LVL
—10
-0
—-10
D1 -13 diBm
ey r v S " [
L .o " 5 o S o bork .
—-30
—-4a0
—-50
--60
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 00:00:54

Report No: Confidential Information of Huawei. No Page52, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Channel 875

® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -34.19 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 9.000000000 kH=z
Offget 9.9 dB
—30
[ 2|
1 PK] —20
—10
—0
—-10
D1 -13 {JBm
20 3DB
r—BO
y
—-50
[—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 9.NOV.2011 00:00:10
Report No: Confidential Information of Huawei. No Page53, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -30.34 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz
Offget 9.9 dB
—30
| » |
-20
1 xx]
LVL
—10
—0
—-10
D1 -13 {Bm
—-20

—-50

—-60

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 9.NOV.2011 00:00:36

Report No: Confidential Information of Huawei. No Page54, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 27.39 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.726169872 GHz
Offget 10J1 dB
30 .
A\ 4
[ 2
-20
unx |
LVL
—10
—0
—-10
D1 -13 Bm
L _ Al Ji
20 “w.-@‘-wvv 7.8 T M) e e F WWWWMW .

—-40

—-50

—-60

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 00:01:02

Report No: Confidential Information of Huawei. No Page55, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

TM4 (QPSK)

NOTEL: QPSK output power higher than 16QAM, so only test the QPSK mode.

NOTE2: All relevant operation modes have been tested, and the worst case data (LRB&full RB)
is included in this report.

1.4MHz(BW/)
Channel 19957

® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -42.07 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.000000000 kHz
30 Offget 7.9 dB
L, [ 5 |
1 PK]
1nxx]

—10
LVL

—-10

D1 -13 d¢iBm

—-20

—-30

I
'—40

WWW%@MAA«MWWM

—-60

=70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 18:29:49

Report No: Confidential Information of Huawei. No Page56, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



FCC Test Report of HUAWEI M920
FCC ID: QISM920

Security Level: Public

Ref 30 dBm

*RBW 10 kHz
* VBW 30 kHz
Att 50 dB

Marker 1

SWT 300 ms 150.

[T1 1]

-37.10 dBm

000000000 kHz

30 Offget 7.4 dB

2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30

[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 18:28:31
Report No: Confidential Information of Huawei. No Page57, Total136

SYBH(Z-RF)005112011-2003

Distribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 27.59 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.694166667 GHz
1
30 Offget 7.9 dB
. [ 2
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
[ M‘““Nﬁuﬂkw APy W T, S FA R W P
3DB
—-30
—-40
[—--50
[—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 9.NOV.2011 18:27:27
Report No: Confidential Information of Huawei. No Page58, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



\\!@ FCC Test Report of HUAWEI M920

-

Huawel FCC ID: QISM920 Security Level: Public

1 RB/RB #max

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -41.59 dBm

Ref 30 dBm Att 50 dB SWT 145 ms 9.000000000 kHz
30 Offget 7.9 dB
|, [ 2 |
1 PK]
o c:: I I
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
| et My et M ettt e
[—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 9.NOV.2011 18:30:16
Report No: Confidential Information of Huawei. No Page59, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -38.10 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 197.836538462 kHz
30 Offget 7.9 dB
. [ 2 |
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
|
40
_::W g ok s e e A gl
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 18:28:10
Report No: Confidential Information of Huawei. No Page60, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.90 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.694166667 GHz
.
30 Offget 7.9 dB
L, [ 2 |
MAXH
10
LVL
—0
—-10
D1 -13 ¢Bm
—-20
NV P T PR W T N Ay WAL gt .
—-30
—-40
—-50
[—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 18:27:43

Report No: Confidential Information of Huawei. No Page61, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\\!@ FCC Test Report of HUAWEI M920

-

Huawel FCC ID: QISM920 Security Level: Public
full RBs
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -41.78 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.000000000 kHz
30 Offget 7.9 dB
. [ 2 |
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
[—-20
3DB
[—--30
M
o N Rl ol At A i S el g
[—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 9.NOV.2011 18:29:18
Report No: Confidential Information of Huawei. No Page62, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

HUAWEI

FCC ID: QISM920

Security Level: Public

£

Ref 30 dBm

*RBW 10 kHz
* VBW 30 kHz

Att 50 dB SWT 300 ms

Marker 1

[T1 1]
-38.42 dBm

197.836538462 kHz

30 Offget 7.4 dB

2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30

mw%wmwmmwwmwmwwmww

[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 18:28:50
Report No: Confidential Information of Huawei. No Page63, Total136

SYBH(Z-RF)005112011-2003

Distribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 25.63 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.694166667 GHz
30 offget 7 4B
L, [ 2
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
el A s i it Ao ot it B asabsa
3DB
—-30
—-40
[—--50
[—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 9.NOV.2011 18:26:54
Report No: Confidential Information of Huawei. No Pageb64, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
1.4MHz(BW/)
Channel 20175
1 RB/RB #0
@ *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -42.48 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.451923077 kHz
30 Offget 7.9 dB
|, [ A |
1 PK]
Lo LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
IS W~‘ﬁ&fﬁi¢fdg ) %%Aaéﬂév‘“
[—--60
=70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 9.NOV.2011 18:21:16
Report No: Confidential Information of Huawei. No Page65, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -36.00 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 197.836538462 kHz
30 Offget 7.9 dB
L, [ 2
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
1
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 18:22:56
Report No: Confidential Information of Huawei. No Page66, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 27.19 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.726169872 GHz
l
30 Of¥get 7.4 dB
. [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20

—-30

—-40

—-50

—-60

-70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 18:24:15

Report No: Confidential Information of Huawei. No Page67, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

1 RB/RB #max

® *RBW 1 KkHz Marker 1 [T1 ]
*VBW 10 kHz -42.07 dBm

Ref 30 dBm Att 50 dB SWT 145 ms 9.225961538 kHz

30 Offget 7.9 dB

10
LVL

F-10

D1 -13 Bm

--20

--30

|

-40

%memmmw& AR Al

[~-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 18:21:38

Report No: Confidential Information of Huawei. No Page68, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -36.83 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 150.000000000 kHz
30 Offget 7.9 aB
[
10
LVL
[— 0
--10
D1 -13 {Bm
--20
3DB
--30
i
_40
--50 E ‘ i
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 9.NOV.2011 18:22:38

Report No: Confidential Information of Huawei. No Page69, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



Huawel FCC ID: QISM920

\\!@ FCC Test Report of HUAWEI M920

Security Level: Public

*RBW 1 MHz

* VBW 3 MHz

Marker 1 [T1
25.

78 dBm

Ref 30 dBm Att 50 dB SWT 115 ms .726169872 GHz
L
30 Of" et 7.3 dB
20 Al
—10
LVL

[—0
[—-10

D1 -13 Bm
. M WV;M&&,WM[A Jﬁﬂgt;‘“;.&pwww
W 3DB
[—-30
[—-40
[—-50
[~-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 18:24:32

Report No:
SYBH(Z-RF)005112011-2003

Confidential Information of Huawei. No

Distribution without Permission

Page70, Total136



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920

Security Level: Public

full RBs

Ve
Ref 30 dBm

*RBW 1 kHz
*VBW 10 kHz
Att

50 dB SWT 145 ms

Marker 1

10.581

[T1 1]

-40.88 dBm

730769

kHz

30 Offget 7.4

—20

—10

LVL

—-10

D1 -13

—-20

—-30

mmwﬂ

—-50 -

—-60

-70

Start 9 kHz

Date: 9.NOV.2011 18:20:29

14.1 kHz/

Stop

150 kHz

Report No:
SYBH(Z-RF)005112011-2003

Confidential Information of Huawei. No
Distribution without Permission

Page71, Total136



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -37.27 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 197.836538462 kHz
30 Offget 7.9 dB
L, [ 2
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—--30
s
v
%40
—-50 I d d I I f[@ & E
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 18:23:19
Report No: Confidential Information of Huawei. No Page72, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 24.46 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.726169872 GHz
30 Offget 7 dB
A 4
[
MAXH
10
LVL
—0
—-10
D1 -13 ¢Bm

—-30

—-40

—-50

—-60

-70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 18:23:47

Report No: Confidential Information of Huawei. No Page73, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
1.4MHz(BW/)
Channel 20393
1 RB/RB #0
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -41.14 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.225961538 kHz
30 Offget 7.9 dB
. [ 2 |
MAXH
10 LVL
—0
—-10
D1 -13 Bm
[—--20
3DB
—-30
il
w“\m
I MMmﬁMﬁet ‘,_MMQM&&&M ﬂ{.&‘kmpw nun“-ﬂ
—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 9.NOV.2011 18:38:53
Report No: Confidential Information of Huawei. No Page74, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -37.92 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 150.000000000 kHz
30 Offget 7.9 dB
. [ 2
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
|
y
— 40
| MMW[MMM!M‘W!W%ﬂ EEI‘AMM&L‘I‘EEWEWH&I
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 18:40:18
Report No: Confidential Information of Huawei. No Page75, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 24.94 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.726169872 GHz
30 Offget 7 dB
v
. [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
WW" AR, SR ol sl ngbar et Aol g pof e Bl

—-30

—-40

—-50

—-60

-70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 18:41:29

Report No: Confidential Information of Huawei. No Page76, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

HUAWEI

FCC ID: QISM920

Security Level: Public

1 RB/RB #max

%

Ref

30 dBm

*RBW 1 kHz
*VBW 10 kHz
Att 50 dB SWT 145 ms

Marker 1 [T1

-40

]
.88 dBm

11.485576923 kHz

.94 dB

10

LVL

F-10

--20

D1 -13

dBm

--30

--50

MW

ot i AP Al o s g e

[—-60

-70

Start

Date: 9.NOV.2011

9 kHz

18:38:20

14.1 kHz/

Stop

150 kHz

Report No:

SYBH(Z-RF)005112011-2003

Confidential Information of Huawei. No

Distribution without Permission

Page77, Total136



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920

Security Level: Public

Ref

30 dBm

*RBW 10 kHz Marker 1

* VBW 30 kHz

Att 50 dB SWT 300 ms 150.0000000

[T1

]

-36.83 dBm

00 kHz

10

LVL

F-10

D1 -13

Bm

--20

L s e

--50

[~-60

-70

Start

Date: 9.NOV.2011

150 kHz

18:40:33

2.985 MHz/

Stop

30 MHz

Report No:

SYBH(Z-RF)005112011-2003

Confidential Information of Huawei. No
Distribution without Permission

Page78, Total136



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.33 dBm
Ref 30 dBm Att 50 dB SWT 115 ms .758173077 GHz
30 Oft et 7.9 dB
[
i
10 LVL
[— 0
[—-10
D1 -13 Bm
[—-20

--30

-40

--50

[~-60

-70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 18:41:03

Report No: Confidential Information of Huawei. No Page79, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission
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HUAWEI

4”_',‘ FCC Test Report of HUAWEI M920
FCC ID: QISM920

Security Level: Public

full RBs

® *RBW 1 kHz Marker 1

*VBW 10 kHz

[T1 1]
-42.48 dBm

Ref 30 dBm Att 50 dB SWT 145 ms 10.355769231 kHz
30 Offget 7. dB
. [ 2 |
MAXH |
10 LVL
—0
—-10
D1 -13 Bm
[—--20
3DB
[—--30
40
WWMA;WW% A MQM’AA A vtk
u - - hd e u A3 uw‘l
—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 9.NOV.2011 18:39:17
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FCC Test Report of HUAWEI M920
FCC ID: QISM920

Security Level: Public

® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -38.42 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 150.000000000 kHz
30 Offget 7.9 dB
. [ 2 |
MAXH L0
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
|
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 18:39:51
Report No: Confidential Information of Huawei. No Page81, Total136

SYBH(Z-RF)005112011-2003

Distribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 24.68 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.726169872 GHz
30 Offget 7 dB
A 4
. [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
[P VTS PSR (AT G o) NPT TGP S PO Era e I

—-30

—-40

—-50

—-60

-70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 18:41:48

Report No: Confidential Information of Huawei. No Page82, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
5MHz(BW)
Channel 19975
1 RB/RB #0
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -41.78 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.000000000 kH=z
30 Offget 7.9 dB
. [ 2 |
MAXH
10 LVL
—0
—-10
D1 -13 Bm
[—--20
3DB
—-30
I Y O A A e e b el g B b ot
[—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 9.NOV.2011 16:26:38
Report No: Confidential Information of Huawei. No Page83, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -37.16 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 150.000000000 kHz
30 Offget 7.9 dB
. [ 2 |
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
40
L s ‘WQMMWW&WW&WWMMMW
[—--50
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 16:30:37
Report No: Confidential Information of Huawei. No Page84, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.70 dBm

Ref 30 dBm Att 50 dB SWT 115 ms 1.694166667 G

30 Of¥get 7.4 dB

—10
LVL

—-10

D1 -13 Bm

—-20

—-30

—-40

—-50

—-60

-70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 16:46:58

Report No: Confidential Information of Huawei. No Page85, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

1 RB/RB #max

® *RBW 1 KkHz Marker 1 [T1 ]
*VBW 10 kHz -41.78 dBm

Ref 30 dBm Att 50 dB SWT 145 ms 9.000000000 kHz

30 Offget 7.9 dB

[ew
i
1o LVL
[— 0
—-10

D1 -13 Bm

--20

--30

|

WWMM&“‘IM o SNt S et

F-50 W U=l s 1 LAk )
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"
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-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 16:27:17

Report No: Confidential Information of Huawei. No Page86, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920

Security Level: Public

® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -36.72 dBm
Ref 30 dBm att 50 dB SWT 300 ms 197.836538462 kHz
30 offfet 7.4 am
|ew
10
LVL
[— 0
--10
D1 -13 ¢Bm
--20
3DB
--30

--50

[~-60

-70

Start

Date: 9.NOV.2011

150 kHz

16:30:01

2.985 MHz/

Stop

30 MHz

Report No:

SYBH(Z-RF)005112011-2003

Confidential Information of Huawei. No
Distribution without Permission

Page87, Total136



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 25.86 dBm
Ref 30 dBm Att 50 dB SWT 115 ms .694166667 GHz
30 Of‘Jf et 7.9 dB
L, [
R
1o LVL
[— 0
F-10
D1 -13 Bm
—-20
YT TR QTR Y e EE SR SRR Ve
3DB
—-30
F-40
—-50
[—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 9.NOV.2011 16:47:26
Report No: Confidential Information of Huawei. No Page88, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

HUAWEI

FCC ID: QISM920

Security Level: Public

full RBs

%

Ref 30 dBm

*RBW 1 kHz Marker 1 [T1 ]

*VBW 10 kHz -39.31 dBm

Att 50 dB SWT 145 ms 9.225961538 kHz

30 Offget 7.4 dB

—20

—10

LVL

—-10

D1 -13 Bm

—-20

—-30

At i M fa

—-50 *

Y

—-60

=70

Start 9 kHz

Date: 9.NOV.2011 16:25:43

14.1 kHz/ Stop 150 kHz

Report No:
SYBH(Z-RF)005112011-2003

Confidential Information of Huawei. No
Distribution without Permission

Page89, Total136



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -36.61 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 197.836538462 kHz
30 Offget 7.9 dB
L, [ 2
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
1
v
&40
[—--50
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 16:31:17
Report No: Confidential Information of Huawei. No Page90, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 22.18 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.694166667 GHz
30 Offget 7 dB
1
. [ 2
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
ELMW‘,{: g sl WWWMWW
3DB
—-30
—-40
[—--50
--60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 9.NOV.2011 16:46:29
Report No: Confidential Information of Huawei. No Page91, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
5MHz(BW)
Channel 20175
1 RB/RB #0
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -40.71 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.000000000 kH=z
30 Offget 7.9 dB
. [ 2 |
MAXH
10 LVL
—0
—-10
D1 -13 Bm
[—--20
3DB
—-30
|
--40
| e, ol i gl ol Mw_m’wtm”‘ﬁ#www
[—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 9.NOV.2011 16:54:37
Report No: Confidential Information of Huawei. No Page92, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

® *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -36.99 dBm

Ref 30 dBm Att 50 dB SWT 300 ms 150.000000000 kHz

30 Offget 7.4 dB

—10
LVL

—-10

D1 -13 Bm

—-20

—-50

—-60

-70

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 9.NOV.2011 16:53:04

Report No: Confidential Information of Huawei. No Page93, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



‘\!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 28.24 dBm

Ref 30 dBm Att 50 dB SWT 115 ms 1.726169872 GHz
Y
30 Offget 7.4 dB
L, [ 2 |
MAXH
—10
LVL
o
—-10
D1 -13 ¢Bm
—-20 L 7
3DB

—-30

—-40

—-50

—-60

-70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 16:50:38

Report No: Confidential Information of Huawei. No Page94, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

1 RB/RB #max

® *RBW 1 KkHz Marker 1 [T1 ]
*VBW 10 kHz -41.59 dBm

Ref 30 dBm Att 50 dB SWT 145 ms 9.677884615 kHz

30 Offget 7.9 dB

[ew
i
1o LVL
[— 0
—-10

D1 -13 Bm

--20

--30

MWW L et g o N gl e

[~-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 16:54:12

Report No: Confidential Information of Huawei. No Page95, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -38.23 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 150.000000000 kHz
30 Offget 7.9 aB
[
10
LVL
[— 0
--10
D1 -13 {Bm
--20
3DB
--30
1
40
--50
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 9.NOV.2011 16:53:30

Report No: Confidential Information of Huawei. No Page96, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



‘\!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 27.32 dBm

Ref 30 dBm Att 50 dB SWT 115 ms .726169872 GHz
1
30 Of¥fget 7.9 dB
|5
10
LVL

[— 0
F-10

D1 -13 ¢Bm
--20 X [

--30

F-40

--50

[—-60

-70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 16:50:00

Report No: Confidential Information of Huawei. No Page97, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
full RBs
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -40.88 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.000000000 kHz

30 Offget 7.4 dB

L, [ 2 |
1 PK|
o c:: I I
LVL
—0
—-10

D1 -13 Bm

—-20

—-30

-40

| N b e e St A S e et el e
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Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 16:55:06
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SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -37.21 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 197.836538462 kHz
30 Offget 7.9 dB
L, [ 2
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—--30
il
HL}O
—-50 l L! M M ]
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 16:52:40
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SYBH(Z-RF)005112011-2003  pjstribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 21.86 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.726169872 GHz
30 Offget 7.9 dB
1
. [ 2
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
WWMWWWW .
—-30
—-40
—-50
[—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 9.NOV.2011 16:51:05
Report No: Confidential Information of Huawei. No Pagel00, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
5MHz(BW)
Channel 20375
1 RB/RB #0
@ «RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -40.71 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.677884615 kHz
30 Offget 7.9 dB
L, [ a
1 PK]
Lo LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
1
=40
o et Lottt A Aot adioried
[—--60
-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 17:14:31
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SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

HUAWEI

FCC ID: QISM920

Security Level: Public

® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -37.44 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 197.836538462 kHz
30 Offget 7.9 dB
. [ 2 |
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
|l
—40
[—--50
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 17:17:00
Report No: Confidential Information of Huawei. No Pagel02, Total136

SYBH(Z-RF)005112011-2003

Distribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 24.75 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.726169872 GHz
30 Offget 7 dB
v
L, [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
et i TR PO OO PR T AT

—-30

—-40

—-50

—-60

-70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 17:21:32

Report No: Confidential Information of Huawei. No Pagel03, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

1 RB/RB #max

® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -41.32 dBm

Ref 30 dBm Att 50 dB SWT 145 ms 9.225961538 kHz

30 Offget 7.9 dB

10
LVL

F-10

D1 -13 d¢Bm

--20

--30

[—-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 17:15:30

Report No: Confidential Information of Huawei. No Pagel04, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -37.62 dBm

Ref 30 dBm Att 50 dB SWT 300 ms 197.836538462 kHz
30 Offget 7.9 aB
[
10

LVL
[— 0
--10

D1 -13 {Bm

--20

3DB
--30
[
-40
--50
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 9.NOV.2011 17:16:14

Report No: Confidential Information of Huawei. No Pagel05, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.28 dBm
Ref 30 dBm Att 50 dB SWT 115 ms .758173077 GHz
30 quL, et 7.9 dB
I [ 2]
|,
LVL
[— 0
[—-10
D1 -13 Bm
[—-20
Mw& Kb A bt ol W«WWWW

--30

-40

--50

[~-60

-70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 17:22:36

Report No: Confidential Information of Huawei. No Pagel06, Total136
SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

HUAWEI

FCC ID: QISM920

Security Level: Public

full RBs

@

*RBW 1 kHz Marker 1

*VBW 10 kHz -4

Att 50 dB SWT 145 ms 9.90384

[Tl ]

0.06 dBm

6154 kHz

—20

—10

LVL

—-10

D1 -13 Bm

—-20

—-30

—-50

—-60

-70

Start 9 kHz

Date: 9.NOV.2011 17:13:16

14.1 kHz/ Stop

150 kHz

Report No:
SYBH(Z-RF)005112011-2003

Confidential Information of Huawei. No
Distribution without Permission

Pagel07, Total136



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -36.93 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 150.000000000 kHz
30 Offget 7.9 dB
. [ 2 |
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—--30
|
- 40
%WW«WM&MMWM@WW
[—--50
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 17:19:13
Report No: Confidential Information of Huawei. No Pagel08, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission
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Huawel FCC ID: QISM920

\\!@ FCC Test Report of HUAWEI M920

Security Level: Public

*RBW 1 MHz Marker
* VBW 3 MHz

Att 50 dB SWT 115 ms L.

1 [T1 ]

21.31 dBm

726169872 GHz

—10

LVL

—-10

D1 -13 Bm

—-30

—-40

—-50

—-60

-70

Start 30 MHz

Date: 9.NOV.2011 17:21:06

1.997 GHz/

Stop

20 GHz

Report No:
SYBH(Z-RF)005112011-2003

Confidential Information of Huawei. No
Distribution without Permission

Pagel09, Total136



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
10MHz(BW)
Channel 20000
1 RB/RB #0
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -41.78 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.000000000 kH=z
30 Offget 7.9 dB
. [ 2 |
MAXH
10 LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
q‘;ﬂwlmﬁwk ALttt gt L
—-50 Mﬂ%&f@“«ﬁ
[—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 9.NOV.2011 17:40:25
Report No: Confidential Information of Huawei. No Pagel10, Total136

SYBH(Z-RF)005112011-2003

Distribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -37.62 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 197.836538462 kHz
30 Offget 7.9 dB
. [ 2 |
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
|l
40
¥ “WMMWMWWMM@WWW
[—--50
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 17:36:52
Report No: Confidential Information of Huawei. No Pagelll, Total136

SYBH(Z-RF)005112011-2003  pjstribution without Permission



‘\!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 27.41 dBm

Ref 30 dBm Att 50 dB SWT 115 ms 1.694166667 GHz
1
30 OfYfget 7.9 dB
. [ 2 |
MAXH |
10 LVL
—0
—-10
D1 -13 Bm
—-20 i
3DB
[—--30
—-40
[—--50
[—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 9.NOV.2011 17:34:24
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‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

1 RB/RB #max

® *RBW 1 KkHz Marker 1 [T1 ]
*VBW 10 kHz -42.48 dBm

Ref 30 dBm Att 50 dB SWT 145 ms 9.225961538 kHz

30 Offget 7.9 dB

[ew

10

LVL

F-10

D1 -13 Bm

--20

--30

[~-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 17:41:01
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FCC Test Report of HUAWEI M920
FCC ID: QISM920

Security Level: Public

Ref 30 dBm

*RBW 10 kHz
* VBW 30 kHz

Att 50 dB SWT 300 ms

Marker 1 [T1 ]

-37.04 dBm

197.836538462 kHz

30 Offget 7.9 dB
[ew
—10
LVL
[— 0
—-10
D1 -13 Bm
—-20
3DB
—-30

[~-60

-70

Start 150 kHz

Date: 9.NOV.2011 17:36:15

2.985 MHz/

Stop 30 MHz
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Confidential Information of Huawei. No
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Huawel FCC ID: QISM920

\\!@ FCC Test Report of HUAWEI M920

Security Level: Public

*RBW 1 MHz

* VBW 3 MHz

Marker 1 [T1
26.

80 dBm

Ref 30 dBm Att 50 dB SWT 115 ms .694166667 GHz
30 Of¥get 7.9 dB
20 Al
—10
LVL
[—0
[—-10
D1 -13 Bm
[ M x . Kquﬂwﬂ%d; U“!{W
ﬁﬁd\ﬂh 3DB
[—-30
[—-40
[—-50
[~-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 17:34:44
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Confidential Information of Huawei. No

Distribution without Permission
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4”_',‘ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
full RBs
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -40.29 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.451923077 kHz
30 Offget 7. dB
. [ 2 |
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
[—-20
3DB
[—--30
1l
-40
—-50 W T U Ff N - i .M,”ﬁ&f "M""'U‘jf ‘U
[—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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\\!@ FCC Test Report of HUAWEI M920

-

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -35.25 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 150.000000000 kHz
30 Offget 7.9 dB
L, [ 2
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
|
40
[—--50
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 17:38:02
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\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 20.86 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.694166667 GHz
30 Offget 7 dB
1
v
L, [ 2 |
MAXH
10
LVL
—0
—-10
D1 -13 ¢Bm

—-30

—-40

—-50

—-60

-70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 17:27:03
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\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
10MHz(BW)
Channel 20175
1 RB/RB #0
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -41.32 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.000000000 kH=z
30 Offget 7.9 dB
. [ 2 |
MAXH
10 LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
N
y-—40
B N LN ey AR gl e
[—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 9.NOV.2011 17:47:15
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\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -35.30 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 197.836538462 kHz
30 Offget 7.9 dB
. [ 2 |
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
=
%40
[—--50
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 17:51:15
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‘}!@ FCC Test Report of HUAWEI M920
HuAawel FCC ID: QISM920

Security Level: Public

® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.72 dBm

Ref 30 dBm Att 50 dB SWT 115 ms 1.726169872 GHz

30 Of¥get 7.9 dB

. [ 2 |
MAXH |

1o LVL

—0

—-10

D1 -13 Bm

—-20

WMM N .V' Flaey L ! 3DB

—-30

—-40

[—--50

[—-60

-70

Start 30 MHz 1.997 GHz/ Stop 20 GHz
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‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

1 RB/RB #max

® *RBW 1 KkHz Marker 1 [T1 ]
*VBW 10 kHz -40.29 dBm

Ref 30 dBm Att 50 dB SWT 145 ms 9.903846154 kHz

30 Offget 7.9 dB

10

LVL

F-10

D1 -13 Bm

--20

--30

LAP e g o g&W"W«A&MMWfW&M

--50

[~-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 17:46:09
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\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -36.35 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 197.836538462 kHz
30 Offget 7.9 aB
[
10
LVL
[— 0
--10
D1 -13 {Bm
--20
3DB
--30
[
v
-a0
--50 i ! l
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 9.NOV.2011 17:52:32
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Huawel FCC ID: QISM920

\\!@ FCC Test Report of HUAWEI M920

Security Level: Public

*RBW 1 MHz

* VBW 3 MHz

Marker 1 [T1
25.

08 dBm

Ref 30 dBm Att 50 dB SWT 115 ms .726169872 GHz
30 Offget 7.9 dB
A\ 4
20 Al
—10
LVL

o
[—-10

D1 -13 Bm
- TR ol et B et
II-MM 3DB
[—-30
[—-40
[—-50
--60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 17:53:18
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Confidential Information of Huawei. No

Distribution without Permission
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\}!@ FCC Test Report of HUAWEI M920

HUAWEI

FCC ID: QISM920

Security Level: Public

full RBs

%

Ref 30 dBm

*RBW 1 kHz Marker 1 [T1 ]

*VBW 10 kHz -41.32 dBm
Att 50 dB

SWT 145 ms 9.000000000 kHz

30 Offget 7.4 dB

L, [ 2 |
1 PK|
o c:: I I
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30

WWMWMM&@&W“MWMM el

—-60

=70

Start 9 kHz

Date: 9.NOV.2011 17:48:04

14.1 kHz/ Stop 150 kHz
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\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -34.86 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 150.000000000 kHz
30 Offget 7.9 dB
. [ 2 |
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
3DB
[—-30
L“Lf.m
WMW&WWWMWW
[—--50
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 17:50:27
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\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 20.43 dBm
Ref 30 dBm att 50 dB SWT 115 ms 1.726169872 GHz

30 Offget 7.4 dB

A\ 4
L, [ 2 |
MAXH
—10
LVL
o
—-10
D1 -13 Bm
—_20 M M;.[M S ﬁ‘%mw\,&

—-30

—-40

—-50

—-60

-70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 17:54:13
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SYBH(Z-RF)005112011-2003  pjstribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
10MHz(BW)
Channel 20350
1 RB/RB #0
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -41.14 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.225961538 kHz
30 Offget 7.9 dB
. [ 2 |
MAXH
10 LVL
—0
—-10
D1 -13 Bm
[—--20
3DB
—-30
il
el
. WWW At s A Bt e
—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 9.NOV.2011 18:08:21
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\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -37.27 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 197.836538462 kHz
30 Offget 7.9 dB
L, [ 2
MAXH |
1o LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
s
v
kq40
—-50 ] J l A J E‘Ei ‘Ml M‘E - iil[ﬂ h I W['ﬂ ‘JU[L{LM[L‘W &[ H’[ﬁl
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 18:04:52
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\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.09 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.726169872 GHz
30 Of,‘;et 7.9 dB
[
MAXH
10
LVL
—0
—-10
D1 -13 ¢Bm
e M ﬂﬁﬁﬁ'ﬁﬂ%"ﬁf@“‘mdﬁhﬂ&tﬁ‘w

—-30

—-40

—-50

—-60

-70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 18:03:21
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‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

1 RB/RB #max

® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -42.27 dBm

Ref 30 dBm Att 50 dB SWT 145 ms 9.000000000 kHz

30 Offget 7.9 dB

10
LVL

F-10

D1 -13 d¢Bm

--20

--30

l—740

MM@WWW{MWMW

--50

[—-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 18:09:20
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\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920

Security Level: Public

Ref

30 dBm

*RBW 10 kHz Marker 1

* VBW 30 kHz

Att 50 dB SWT 300 ms 150.0000000

[T1

]

-35.86 dBm

00 kHz

10

LVL

F-10

D1 -13

Bm

--20

--50

[~-60

-70

Start

Date: 9.NOV.2011

150 kHz

18:04:28

2.985 MHz/

Stop

30 MHz
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SYBH(Z-RF)005112011-2003

Confidential Information of Huawei. No
Distribution without Permission
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FCC Test Report of HUAWEI M920
FCC ID: QISM920

Security Level: Public

*RBW 1 MHz Marker

* VBW 3 MHz
Att

50 dB SWT 115 ms

1 [T1

25.41 dBm

.7261

69872 GHz

20

10

LVL

F-10

D1 -13 d¢Bm

I Vg Py

--30

F-40

--50

[—-60

-70

Start 30 MHz

Date: 9.NOV.2011 18:03:43

1.997 GHz/

Stop

20 GHz

Report No:
SYBH(Z-RF)005112011-2003

Confidential Information of Huawei. No
Distribution without Permission
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\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
full RBs
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -41.59 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.000000000 kHz

30 Offget 7.4 dB

L, [ 2 |
1 PK|
o c:: I I
LVL
—0
—-10

D1 -13 Bm

—-20

—-30

%“‘MW"M A e e st

—-50

—-60

=70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 18:06:18
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FCC Test Report of HUAWEI M920
FCC ID: QISM920

Security Level: Public

Ref 30 dBm

*RBW 10 kHz
* VBW 30 kHz

Att 50 dB SWT 300 ms

Marker 1

150.C

[T1 1]

-36.88 dBm

D)00000000 kHz

30 Offget 7.4 dB

—10

LVL

—-10

D1 -13 Bm

—-20

—-50

—-60

-70

Start 150 kHz

Date: 9.NOV.2011 18:05:17

2.985 MHz/

Stop 30 MHz

Report No:
SYBH(Z-RF)005112011-2003

Confidential Information of Huawei. No
Distribution without Permission
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‘\!@ FCC Test Report of HUAWEI M920
HuAawel FCC ID: QISM920

Security Level: Public

Ref 30

dBm

* RBW 1 MHz
* VBW 3 MHz

Att 50 dB SWT 115 ms

Marker 1 [T1 ]

20.21 dBm

1.726169872 GHz

30 Offy

—10

LVL

—-10

D1 -13 Bm

—-30

—-40

—-50

—-60

-70

Start

30 MHz

Date: 9.NOV.2011 18:02:51

1.997 GHz/

Stop

20 GHz

Report No:

SYBH(Z-RF)005112011-2003

Confidential Information of Huawei. No

Distribution without Permission
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‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Appendix F

Radiated spurious emission

According to FCC Part 2.1053& Part 27.53
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g@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920

Security Level: Public

Traffic Mode (9kHz-30MHz)

CDMA AWS

-101

| LevelindBm

-207
-307
401
-501
-601
-707
-807

-90+1

-100

40

60

100k 200k 600k M 2
Frequency in Hz

5

15M 20M  30M

Report No:

SYBH(Z-RF)005112011-2003

Confidential Information of Huawei.
No Distribution without Written Permission
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g@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Traffic Mode (30MHz-3GHz)

: Level in dBm

-100 t —t—— t t t t +—t+—+—+ t t {
30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G
Frequency in Hz
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g@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Traffic Mode (3GHz-18GHz)

o

: Level in dBm

-20T

-30T

40T

-50T

-601

701

-80T

-90T

-100T1

-116r

-120 t t t t t t i
3G 5G 6 7 8 9 18G
Frequency in Hz

Report No: Confidential Information of Huawei. Page4, Total25
SYBH(Z-RF)005112011-2003 No Distribution without Written Permission



g@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Traffic Mode (18GHz-26.5GHz)

o

T Level in dBm

104

204

404+

504

.60 +

704

804

-100 t i
18G 26.5G

Frequency in Hz
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g@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920

Security Level: Public

Traffic Mode (9kHz-30MHz)

EVDO AWS R.O

1 Level in dBm

-101

-20T

-30T

40T

501

-60T

701

-80T

-90T

-100 t t
9 40

60

100k 200k 600k
Frequency in Hz

im

5

15M 20M  30M

Report No:
SYBH(Z-RF)005112011-2003

Confidential Information of Huawei.
No Distribution without Written Permission
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g@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Traffic Mode (30MHz-3GHz)

I Levelin dBm

-100 t —t—— t t t t +—t+—+—+ t t {
30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G
Frequency in Hz
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g@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Traffic Mode (3GHz-18GHz)

o

: Level in dBm

-20T

-30T

40T

-50T

-60T

701

-80T

-90T

-100T1

-116r

-120 t t t t t t i
3G 5G 6 7 8 9 18G
Frequency in Hz
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g@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Traffic Mode (18GHz-26.5GHz)

o

T Level in dBm

104

204

404+

504

.60 +

704

804

-100 t i
18G 26.5G

Frequency in Hz
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g@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920

Security Level: Public

Traffic Mode (9kHz-30MHz)

EVDO AWS R.A

1 Level in dBm

-101

-20T

-30T

40T

501

-60T

701

-80T

-90T

-100 t t
9 40

60

100k 200k 600k
Frequency in Hz

im

5

15M 20M  30M

Report No:
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g@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Traffic Mode (30MHz-3GHz)

I Levelin dBm

-100 t —t—— t t t t +—t+—+—+ t t {
30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G
Frequency in Hz
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g@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920

Security Level: Public

Traffic Mode (3GHz-18GHz)

-10f

-201

-301

-401

-501

-601

=701

-801

-901

-1001

-116r

O: Level in dBm

-120

3G

5G 6 7 8 9

Frequency in Hz

18G
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g@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Traffic Mode (18GHz-26.5GHz)

o

T Level in dBm

104

204

404+

504

.60 +

704

804

-100 t i
18G 26.5G

Frequency in Hz
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\\!@ FCC Test Report of HUAWEI M920

-

Huawel FCC ID: QISM920 Security Level: Public

LTE BAND 4 (1.4MHz)

NOTEL: QPSK output power higher than 16QAM, so only test the QPSK mode.
NOTE2: All relevant operation modes have been tested, and the worst case data is included in
this report.

Traffic Mode (9kHz-30MHz)

: Level in dBm

-101

20T

-30T

-401

501

60T

701

-80T

-90T

-100 t t t t t t t t t t t t t |
9k 40k 60 100k 200k 600k M 2M  5M 10M 15M 20M  30M
Frequency in Hz
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g@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Traffic Mode (30MHz-3GHz)

20: Level in dBm
101

01

1o
20]
0]
o]
so]
60T
7o
o]
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100f

-110

-120 t t t—t— t t t t t t—+— t t i
30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G
Frequency in Hz
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g@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Traffic Mode (3GHz-18GHz)

20: Level in dBm

101

-101

-201
-30:
40
-50:
-60 7
-701
-801
-901
-1007

-110

-120 t t t t t t i
3G 5G 6 7 8 9 18G
Frequency in Hz
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g@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Traffic Mode (18GHz-26.5GHz)

o

T Level in dBm

104

204

404+

504

.60 +

704+

804

.90 +

-100 t i
18G 26.5G

Frequency in Hz
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LTE BAND 4 (10MHz)
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‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Appendix G

Frequency Stability
According to FCC Part 2.1055& Part 27.54
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\g@ FCC Test Report of HUAWEI M920
FCC ID: QISM920

HUAWEI

Security Level:

Public

Frequency Error vs. Temperature:

NOTE: All relevant operation modes have been tested, and the worst case data is included in

this report.
Test Mode RF | Volt. Temp. | Freg. Freq. vs. Freq. vs. Limit Verdict
Ch. Error rated 20 °C [ppm]
[HZ] [ppm] [ppm]
™ 1 M | 100% | -30 °C 15 0.0087 +25 Pass
-20 °C -14 -0.0081 +£25 Pass
-10°C 18 0.0104 +25 Pass
0°C 9 0.0052 +25 Pass
10 °C 13 0.0075 +25 Pass
20 °C -17 -0.0098 *+25 Pass
30°C 19 0.0110 +25 Pass
40 °C -18 -0.0104 £25 Pass
50 °C 10 0.0058 +25 Pass
™ 3 M | 100% | -30°C 15 0.0087 £25 Pass
-20 °C -8 -0.0046 +25 Pass
-10 °C -16 -0.0092 £25 Pass
0°C 10 0.0058 +25 Pass
10 °C -13 -0.0075 +25 Pass
20 °C -8 -0.0046 +25 Pass
30°C -15 -0.0087 +25 Pass
40 °C -12 -0.0069 +25 Pass
50 °C 16 0.0092 +25 Pass
Subtype 0 M | 100% | -30°C 8 0.0046 +25 Pass
-20 °C 12 0.0069 +25 Pass
-10°C -15 -0.0087 +25 Pass
0°C 17 0.0098 +25 Pass
10 °C -14 -0.0081 +25 Pass
20 °C -13 -0.0075 +25 Pass
30°C 11 0.0063 +25 Pass
40 °C -10 -0.0058 +25 Pass
50 °C -9 -0.0052 +25 Pass
Subtype 2 M | 100% | -30°C 17 0.0098 +25 Pass
-20 °C -15 -0.0087 +25 Pass
-10°C -11 -0.0063 +25 Pass
0°C 14 0.0081 +25 Pass
10 °C 13 0.0075 +25 Pass
20 °C -17 -0.0098 +25 Pass
30°C 18 0.0104 +25 Pass
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\g@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
Test Mode RF | Volt. Temp. | Freg. Freq. vs. Freq. vs. Limit Verdict
Ch. Error rated 20 °C [ppm]
[HZ] [pPmM] [pPmM]

40 °C 8 0.0046 +25 Pass
50 °C -10 -0.0058 +25 Pass
T™ 4(1.4M) M | 100% | -30 °C 8 0.0046 +25 Pass
-20 °C -15 -0.0087 +25 Pass
-10 °C 18 0.0104 +25 Pass
0°C 13 0.0075 +25 Pass
10 °C -15 -0.0087 +25 Pass
20°C -13 -0.0075 +25 Pass
30 °C 10 0.0058 *+25 Pass
40 °C 9 0.0052 *+25 Pass
50 °C -16 -0.0092 *+25 Pass
T™ 4(3M) M | 100% | -30°C -14 -0.0081 *+25 Pass
-20 °C -15 -0.0087 *+25 Pass
-10 °C 13 0.0075 *+25 Pass
0°C 12 0.0069 *+25 Pass
10 °C -12 -0.0069 *+25 Pass
20 °C -13 -0.0075 *+25 Pass
30 °C 19 0.0110 *+25 Pass
40 °C 18 0.0104 *+25 Pass
50 °C -17 -0.0098 *+25 Pass
TM 4(5M) M | 100% | -30°C -16 -0.0092 *+25 Pass
-20 °C -9 -0.0052 *+25 Pass
-10 °C 13 0.0075 *+25 Pass
0°C -15 -0.0087 *+25 Pass
10 °C 10 0.0058 *+25 Pass
20 °C 8 0.0046 *+25 Pass
30 °C -15 -0.0087 *+25 Pass
40 °C -12 -0.0069 *+25 Pass
50 °C 18 0.0104 *+25 Pass
T™M 4(10M) M | 100% | -30°C 10 0.0058 *+25 Pass
-20 °C -16 -0.0092 *+25 Pass
-10 °C 14 0.0081 *+25 Pass
0°C -12 -0.0069 *+25 Pass
10 °C 18 0.0104 +25 Pass
20°C -15 -0.0087 +25 Pass
30°C -13 -0.0075 +25 Pass
40 °C -10 -0.0058 +25 Pass
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FCC Test Report of HUAWEI M920

HUAWE  FCC ID: QISM920 Security Level: Public
Test Mode RF | Volt. Temp. | Freg. Freq. vs. Freq. vs. Limit Verdict
Ch. Error rated 20 °C [ppm]
[HZ] [pPmM] [pPmM]
50 °C 11 0.0063 +25 Pass
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‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920

Security Level: Public

Frequency Error vs. Voltage:

Test Mode | RF | Temp. | Volt. Freq. Freq. vs. Freq. vs. Limit Verdict
Ch. Error rated 20 °C [ppm]
[HZ] [ppm] [ppm]
™ 1 M | 20°C VL 18 0.0104 +25 Pass
VN -15 -0.0087 +25 Pass
VH 14 0.0081 +25 Pass
™ 3 M | 20°C VL -16 -0.0092 +25 Pass
VN 18 0.0104 +25 Pass
VH -17 -0.0098 *+25 Pass
Subtype 0 M | 20°C VL 17 0.0098 +25 Pass
VN -11 -0.0063 *+25 Pass
VH 13 0.0075 +25 Pass
Subtype 2 M | 20°C VL 19 0.0110 *+25 Pass
VN 15 0.0087 +25 Pass
VH -13 -0.0075 *+25 Pass
TM4(1.4M) | M | 20°C VL 18 0.0104 +25 Pass
VN -14 -0.0081 *+25 Pass
VH 18 0.0104 +25 Pass
TM4(3M) M | 20°C VL 14 0.0081 *+25 Pass
VN 19 0.0110 +25 Pass
VH -16 -0.0092 +25 Pass
TM4(5M) M | 20°C VL 18 0.0104 +25 Pass
VN 11 0.0063 +25 Pass
VH -12 -0.0069 +25 Pass
TM4(10M) | M | 20°C VL 16 0.0092 +25 Pass
VN 18 -0.0104 +25 | Pass
VH 10 0.0058 +25 Pass
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